



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi – 110007 (India)
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org

TEST CERTIFICATE

NO : C1/0000268323

Issued To :		Date	: 04-10-2021
Client Code : (JAIP01A2498)		Job No	: 2109-1-MET-2066
A K ENTERPRISES		Booking No	: RG2122/1/4630
PANCHAYWALA		Booking Date	: 28-09-2021
JAIPUR		Customer Ref No.	: -
RAJASTHAN-302034		Customer Ref Dt.	: 28-09-2021
Kind Attn: MR. APURV KHANNA, DIRECTOR			

ONE SAMPLE DESCRIBED AS ALUMINIUM WIRE WAS RECEIVED.

Job No : 2109-1-MET-2066

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH.

The sample particulars provided in the Test Certificate are based on the declaration by the Party.

S.No.	Parameter	TEST RESULT	
		Observation	Method Adopted
DISCIPLINE: CHEMICAL			
GROUP: METAL & ALLOYS			
A.	Aluminium content (% by Mass)	99.8	SRI/CHE-MET/23

DOR: 28/09/2021

DOS: 29/09/2021

DOC: 04/10/2021

AUTHORISED SIGNATORY

EMPLOYEE CODE: (5117)